
SET 2

SET 1

SET 3

SHEET: 1/3
ART. NUMBER: 45526

MODEL: STATIONARY BELT & DISC GRINDER SBDS 370 PLUS

STATIONARY BELT & DISC GRINDER SBDS 370 PLUS



SHEET: 2/3

STATIONARY BELT & DISC GRINDER SBDS 370 PLUS

ART. NUMBER: 45526
MODEL: STATIONARY BELT & DISC GRINDER SBDS 370 PLUS

POS. CODE DESCRIPTION QTY
27 A09797 HEXAGON NUT WITH FLANGE 1

28 A06962 CAPACITOR 100Uf 1

29 A09903 CAPACITY SUPPORT 1

30 A09904 SCREW M4X12 1

31 A07004 HEXAGON BOLT M6X14 3

32 A09790 FLAT WASHER 3

33 A06979 WORK TABLE SUPPORT 1

34 A09782 MITRE GAUGE HANDLE 1

35 A06961 WORK TABLE  1

SET 1
(25,32,34

36-38)
A06959 MITRE JOINT ASSEMBLY 1

38 A09780 INDEX PLATE 1

39 A06980 SWITCH 1

40 A09798 COMPRESSED SPRING 1

41 A09776 PROTECTING BUSH 2

42 A09779 GUIDING SHELF 1

43 A09791 CIRCLIP FOR SHAFT 2

44 A09781 BEARING 6001-2RS 4

45 A09905 DRIVEN ROLLER 1

46 A09785 DRIVEN SHAFT 1

SET 2 
(43-46)

A09778 DRIVEN ROLLER ASSEMBLY 1

47 A07005 SCREW M5X25 2

48 A09788 CAPACITY SUPPORT 1

49 A06963 CAPACITOR 10Uf 1

50 A09794
HEXAGON BOLT+SPRING

WASHER M6X20
3

POS. CODE DESCRIPTION QTY
1 A06997 SCREW AND FLAT WASHER M4X6 4

2 A06968 BASE PLATE 1

3 A06998
SCREW+SPRING WASHER+FLAT

WASHER M4X8
3

4 A06999 EXTERNAL TEETH LOCK WASHER 3

5 A07000 SELF-TAPPING SCREW ST4.2X10 2

6 A06969 DISC PROTECTION PLATE 1

7 SANDING PAPER DISC Φ150 1

8 A06970
HEXAGON SOCKET CAP

SCREW M6X16 
1

9 A06971 ALUMIMUM DISC 1

10 A06972 BOX 1

11 A06973 SWITCH BOX 1

12 A09800 SCREW M5X8 6

13 A07001 SCREW+SPRING WASHER M5X25 3

14 A09789 TIGHTENED HANDLE 1

15 A09901 BUSH 1

16 A09902 SCREW+FLAT WASHER M5X16 1

17 A06974 BASE 1

18 A06975 WORK TABLE LOCK HANDLE 1

19 A06976 TERMINAL BOX COVER 1

20 A07002 COMPRESSED SPRING 1

21 A06977 RELAY 1

22 A09799 TENSION SPRING 1

23 A09796 COTTER 1

24 A09795 PIN ROLL 1

26 A07003 SCREW M4X12 3



SHEET: 3/3

STATIONARY BELT & DISC GRINDER SBDS 370 PLUS

ART. NUMBER: 45526
MODEL: STATIONARY BELT & DISC GRINDER SBDS 370 PLUS

POS. CODE DESCRIPTION QTY
51 SANDING BELT 100X915 mm 1

52 A09793
HEXAGON SOCKET CAP SCREW+FLAT

WASHER M8X16
2

53 A06981 SUPPORT 1

54 A07006 SCREW M5x16 5

55 A06982 BEARING PEDESTAL 1

56 A06964 BELT ADJUSTABLE LEVER 1

57 A09787 RUBBER WASHER 1

58 A09801 REGULATING SPRING 1

59 A06965 SUPPORT ASSSEMBLY 1

60 A09802 LIMIT PLATE 1

SET 3 
(61+44)

A09777 DRIVE ROLLER 1

62 47529 POWER CABLE 3Χ1,50  1

63 ALLEN WRENCH 6 1

64 A09786 BEARING HAT 1

65 A06983 SUPPORT COVER 1

66 A07007 SCREW+FLAT WASHER M5X25 1

67 A06984 PULLEY COVER 1

68 A06985 SCREW+LOCK WASHER M5X16 2

69 A06986 MOTOR SHAFT WHEEL 1

70 A06987 BELT  1

71 A06988 DRIVEN WHEEL 1

72 A07008 SCREW+FLAT WASHER M6X25 3

73 A07009 BOLT M8X25 1

74 A06967 PULLEY COVER 1

75 A09792 HEXAGON NUT M8 1

POS. CODE DESCRIPTION QTY
76 A07010 STRAIN RELIEF 1

77 A00422 STRAIN RELIEF PLATE 1 1

78 A00440 STRAIN RELIEF PLATE 2 1

79 A07011 PHILIPS SCREW  M5X20 2

80 A06989 SUCTION HOOD 1

81 A06990 FRONT END COVER 1

82 A06991 SCREW M6X13 4

83 A06992 RETAINER 1

84 47491 BEARING 6003-2RS 2

85 A06993 STATOR 1

86 A06994 ROTOR 1

87 A07012 WAVE SPRING WASHER 1

88 A06995 REAR END COVER 1

89 A07013 SPRING WASHER 4

90 A07014 HEXAGON NUT 4

91 A06996 CIRCLIP FOR SHAFT 1

92 A07015 SCREW+FLAT WASHER M5X12 2

93 A07016 PULLEY COVER MOUNTING PLATE 1

94 A07017 HEXAGON SOCKET CAP SCREW+M8X30 1

95 A09906 SELF-TAPPING SCREW 4

96 A09783 TABLE RIGHT DAM-BOARD 1

97 A09784 TABLE LEFT DAM-BOARD 1

98 A07018 HEXAGON NUT WITH FLANGE M6 3

99 A07019 LOCK NUT M5 1

100 A07020 SCREW  M5X20 2

101 A06966 BELT PROTECTION PLATE 1


